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Weatherability Test Result of Waterproofing Materials

Part 1 Change of Characterization for Asphalt
Waterproofing Membrane After Fifteen Years Outdoor
Exposure.

KUDOU Masaru SHIMAMURA Hiroyuki
NAKAZAWA Yuji TAKEMOTO Yoshiaki
MATSUMURA Takashi
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*1 Asphalt Roofing Manufacturers Association

*2 Shimizu Corporation, Dr. Eng.

*3 Hokkaido Research Organization, Northern Regional Building
Research Institute



